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Plot 7-521. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-522. Radiated Restricted Upper Band Edge Measurement Antenna WF8

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

. Page 326 of 444
1C2205090027-01.BCG 05/30/2022 - 09/26/2022 |Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Mode: 802.11n
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2472MHz
Channel: 13
Peek Tacarce RBW: 1 MHz  peak: 2483.50 MHz, 69.20 dBuV/m
Peak Trace . ]
PASS i o na VBN 31z Lo a3 50 Mz, 51,90 dBuvim
140
E
> 120
28]
z
< 100 A
=)
@
b 80 | [’V‘_’\
(V)]
T
L 60 -
MHM- POV W Y
40

2426.0 24375 2449.0 2460.5 2472.0 2483.5 24950 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-523. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-524. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-525. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-526. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-527. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-528. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-529. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-530. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-531. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-532. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-533. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-534. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-535. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-536. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-537. Radiated Restricted Lower Band Edge Measurement Antenna WF8

Channel:
E
>
3
m
z
e
o
c
el
A
=}
o
[V

Mode:

Data Rate:

802.11ax - SU

MCS5

Distance of Measurements: 3 Meters

Operating Frequency:

Channel:

Field Strength (dBuV/m)

2432MHz

5

PASS bl T ©  RBW:1MHZ - peak: 2389.88 MHz, 69.28 dBuV/m
pud et 1148 sw: 1.01ms  Avg: 2390.00 MHz, 50.29 dBuV/m

140

120 A

100 ~

80

60 1

40

2330 2342 2354

2366 2378 2390 2402

Frequency (MHz)

2414 2426 2438 2450

Plot 7-538. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-539. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-540. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-541. Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-542. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-543. Radiated Restricted Upper Band Edge Measurement Antenna WF8
Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
puerage Trace RBW: 1 MHz  pegk: 2484.19 MHz, 69.04 dBuV/m
Peak Trace . . . B .
PASS i o s VBN 3tz (00053 56 Mz, 48.42 dBvim
140
E
2 120
[aa]
z
< 100 A =
g0y
o |
5 80
[Vp]
o
2 60 ——
40 ] vnh--?. v

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-544. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-545. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-546. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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@ clement

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
Peek facarce RBW: 1 MHz  peak: 2483.61 MHz, 69.26 dBuV/m
Peak Trace . '
PASS avg ofter: 1708 VWIS MHZ )0 75483 96 MHZ, 50.37 dBpV/m
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Plot 7-547. Radiated Restricted Upper Band Edge Measurement Antenna WF8

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
pucrage Trace RBW: 1 MHz  peak: 2484.07 MHz, 69.14 dBuV/m
Peak Trace VBW: 3 MH . . , . U
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Plot 7-548. Radiated Restricted Upper Band Edge Measurement Antenna WF8

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
fuerage Trace RBW:1MHz  peak: 2484.53 MHz, 69.14 dBuV/m
Peak Trace . ]
PASS avg oftet 1psas VWIS MHZ )0 75483 73 MMz, 51.22 dBV/m
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Plot 7-549. Radiated Restricted Upper Band Edge Measurement Antenna WF8

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
pucrage Trace RBW: 1 MHz  peak: 2483.50 MHz, 68.96 dBuV/m
Peak Trace . . . B .
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Plot 7-550. Radiated Restricted Upper Band Edge Measurement Antenna WF8

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
fuerage Trace RBW:1MHz  peak: 2483.50 MHz, 64.58 dBuV/m
Peak Trace . '
PASS avg oftet 1paam VWIS MHZ )0 75483 61 MHz, 51.23 dBUV/m
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Plot 7-551. Radiated Restricted Upper Band Edge Measurement Antenna WF8

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
pucrage Trace RBW: 1 MHz  peak: 2484.19 MHz, 66.51 dBuV/m
Peak Trace . . . B .
PASS i o s VB3 itz 00 48407 Mz, 51.04 dBvim
140
E
2 120 4
[aa]
z
£ 100 A /r*‘”"““’““‘“\
: \
(1]
5 80
[Vp]
=
£ 60+ \v‘ . —
T LT U VNP PSS SRR ]
40 A -

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-552. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
besk Taca<C RBW: 1 MHz  peak: 2489.48 MHz, 69.16 dBuV/m
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Plot 7-553. Radiated Restricted Upper Band Edge Measurement Antenna WF8

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
fverage Trace RBW: 1 MHz  pegk: 2483.84 MHz, 68.59 dBuV/m
Peak Trace . . . B .
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Plot 7-554. Radiated Restricted Upper Band Edge Measurement Antenna WF8

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
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Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
Peek facarce RBW: 1 MHz  peak: 2483.50 MHz, 68.80 dBuV/m
Peak Trace . ]
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Plot 7-555. Radiated Restricted Upper Band Edge Measurement Antenna WF8

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
pucrage Trace RBW: 1 MHz  peak: 2483.50 MHz, 68.85 dBuV/m
Peak Trace . . . B .
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Plot 7-556. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
puctagelrace - RBW:1MHz - peak: 2483.73 MHz, 65.74 dBuV/m
Peak Trace . B
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Plot 7-557. Radiated Restricted Upper Band Edge Measurement Antenna WF8

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
pucrage Trace RBW: 1 MHz  peak: 2484.53 MHz, 66.79 dBuV/m
Peak Trace . . . B .
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Plot 7-558. Radiated Restricted Upper Band Edge Measurement Antenna WF8

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
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Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
fuerage Trace RBW:1MHz  peak: 2484.65 MHz, 69.11 dBuV/m
Peak Trace . '
PASS avg ofter 1 7as VWIS MHZ )0 "5484 76 MHZ, 48.19 dBpV/m
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Plot 7-559. Radiated Restricted Upper Band Edge Measurement Antenna WF8

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12

puerage Trace RBW: 1 MHz  pegk: 2486.03 MHz, 62.69 dBuV/m
Peak Trace . . . B .
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Plot 7-560. Radiated Restricted Upper Band Edge Measurement Antenna WF8

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
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Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
fuerage Trace RBW:1MHz  peak: 2484.30 MHz, 64.10 dBuV/m
Peak Trace . '
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Plot 7-561. Radiated Restricted Upper Band Edge Measurement Antenna WF8

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
pucrage Trace RBW: 1 MHz  peak: 2483.50 MHz, 68.76 dBuV/m
Peak Trace . . . B .
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Plot 7-562. Radiated Restricted Upper Band Edge Measurement Antenna WF8
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